
01/14/26©2026 Copyright Kappers Fabricating, Inc.   All rights reserved

Kit Components:

Item # Qty. Description
1 1 Plow Mount (106791)
2 2 Bolt Plate (105283)
3 1 Channel Mount (105772)
4 1 Hook Bracket (105773)
5 1 12” Soft Loop Strap (106470)
6 1 Hardware Kit (HK-170)

Item # Qty. Description
6.1 4 3/8”-16 X 3.50” Hex Bolt Flange
6.2 2 3/8”-16 X 1.00” Carriage Bolt
6.3 2 3/8”-16 Hex Nut Flange Nylock
6.4 2 5/16”-18 X 1.00” Hex Bolt Flange
6.5 2 5/16”-18 X 1.25” X 2.00” U-Bolt (P800276)
6.6 6 5/16”-18 Hex Nut Flange Nylock

Plow Mount     PART #106790     Rev A
ARCTIC CAT PROWLER 500 / KYMCO UXV 450i

6.11

2

3
4

5
6.2

6.3

6.4

6.5

6.6

6.6

OPTION 1

OPTION 2



Page 2©2026 Copyright Kappers Fabricating, Inc.	 All rights reserved

Figure 3
B

Notice

INSTALLATION INSTRUCTIONS

Note: Make sure all hardware needed to complete this mount 
is in the package. Thoroughly read through and understand 
the instructions before installing.

Installation Instructions

REQUIRES INSTALLATION OF KFI WINCH MOUNT 
#101370 PRIOR TO PLOW MOUNT INSTALL.

1.	 Remove the plastic fascia by removing the eight bolts 
(A) located on the sides and front of the fascia. Refer to 
Figure 1.

2.	 Remove the two bolts securing the fairlead to Winch Mount 
#101370. Discard the bolts as they will not be reused.

3.	 Position the front of the Plow Mount (1) against the fairlead 
bracket. Reinstall the fairlead, sandwiching the Plow Mount 
(1) between the fairlead and the winch mount, using the 
supplied bolts (6.4) and nuts (6.6). See Figure 2.

4.	 This Plow Mount fits multiple model years. Before drilling, 
select the rear slot locations that provide the most 
clearance from the axle for your specific model year. See 
Option 1 and Option 2 on Page 1 in the exploded view. 
Attach the rear of the Plow Mount (1) to the frame with Bolt 
Plates (2) placed on top of the square tubing, then use the 
Plow Mount (1) as a template to drill the two inner holes 
through the skid plate and install bolts (6.1).

IMPORTANT: If this installation is on an Arctic Cat 
Prowler, continue with the next step. If this installation is 

on a Kymco 450i, skip to Page 3.

5.	 Position the Channel Mount (3) behind the frame tubing 
(B) as shown in Figures 3, 4, and 5.

Torque bolts to ANSI Specs (or OEM specs if applicable), unless otherwise stated. After the first use and at the start of each season, check torque.

Figure 1

PLASTIC
FACIA

A

A

Figure 2

FAIRLEAD 6.4

1
6.1

2

6.6
KFI WINCH MOUNT

Figure 4

2

6.1

1

FAIRLEAD

3

4 6.5 6.6

Figure 5

6.5

6.6

3

4

6.2 6.3



©2026 Copyright Kappers Fabricating, Inc.	 All rights reserved Page 3

6.	 Install the U-bolts (6.5) around the front frame tubing (B)
and through the Channel Mount (3). Evenly secure with 
nuts (6.6). Refer to Figures 3, 4, and 5.

7.	 Attach the Hook Bracket (4) to the bottom of the mounting 
channel using bolts (6.2) and nuts (6.3). See Figures 4 
and 5.

8.	 NOTE: When reinstalling the plastic fascia, a small opening 
must be cut in the plastic grille to provide clearance for the 
Hook Bracket (4). Refer to Figure 6. The fascia may be 
left off during the plow season and reinstalled once the 
plow is removed; however, the Hook Bracket (4) must be 
removed in this case.

9.	 Route the winch cable through the pulley and attach the 
hook to the Hook Bracket (4). See Figure 6.

Installation Continued: Kymco 450i

10.	 Attach the soft loop strap (5) to the horizontal frame tubing 
behind the front grille. Route the strap through one of the 
grille openings, then route the winch cable through the 
pulley and attach the hook to the strap. Refer to Figures 
7 and 8.

Figure 7

5

Figure 8

5

FRAME
TUBING

VIEW FROM BEHIND THE GRILL.

Figure 6

TRIM
PLASTIC4

HOOK



- P
lo

w
 Fairlead

 P
u

lley at th
e w

inch
      - S

tand
ard

 o
r W

id
e

- Q
u

ick P
lo

w
 P

u
lley (#

106680) o
n th

e p
ush

 tub
e

- P
ulley ro

tates w
ith

 w
inch

 cab
le

- D
urab

le S
teel R

o
llers

S
teel C

ab
le W

inch
es

W
H

Y
 U

S
E

 A
 P

U
LLE

Y
 

W
H

E
N

 P
LO

W
IN

G
?

W
h

en th
e fairlead

 and
 p

lo
w

 p
in p

o
int are to

o
 clo

se, th
e w

inch
 line p

ulls at a sh
allo

w
 ang

le. Th
is p

uts extra strain 
o

n th
e w

inch
 and

 m
akes lifting

 less effective. A
d

d
ing

 a p
ulley g

ives th
e line a sm

o
o

th
er, m

o
re vertical p

ull, 
im

p
ro

ving
 lift and

 red
ucing

 stress o
n th

e w
inch

 and
 p

lo
w

 system
. Fo

r m
o

re info
rm

atio
n, visit K

FIp
ro

d
ucts.co

m
.

H
o

o
k

P
in P

o
int

P
in P

o
int

12” S
o

ft Lo
o

p
 S

trap

W
inch

- W
e D

O
 N

O
T reco

m
m

end
 using

 a H
aw

se Fairlead
 fo

r 
p

lo
w

ing
 - R

ep
lace w

ith
 a K

FI S
ynth

etic R
o

ller Fairlead
- Q

u
ick P

lo
w

 P
u

lley (#
106745) o

n th
e p

ush
 tub

e
- P

ulley d
o

es n
o

t ro
tate w

ith
 w

inch
 ro

p
e

- A
lum

inum
 R

o
ller

S
ynth

etic C
ab

le W
inch

es

P
LO

W
 FA

IR
LE

A
D

 
P

U
LLE

Y

H
o

o
k

12” S
o

ft Lo
o

p
 S

trap

W
inch

P
LO

W
 FA

IR
LE

A
D

P
U

LLE
Y

S
TA

N
D

A
R

D
: #

105270
W

ID
E

: #
105465

©
2026 Copyright Kappers Fabricating, Inc.     All rights reserved

R
o

ller Fairlead
R

E
P

LA
C

E
 H

A
W

S
E

 W
ITH

 
R

O
LLE

R
 FA

IR
LE

A
D

S
TA

N
D

A
R

D
: #

S
E

-R
F

W
ID

E
: #

S
E

-W
R

F

1
2

3

4

Th
e 12” S

o
ft Lo

o
p

 S
trap

 can be used in tw
o configurations: 

1. 
W

rapped once around a solid anchor point as show
n 

above. Follow
 S

tep
s 1-4.

2. 
W

rapped around the bum
per in a “U

” shape, allow
ing the 

hook to pass through both strap loops. S
ee S

tep
 1 O

nly.

12” S
o

ft Lo
o

p
 S

trap
 #

106470

TH
IS

 M
O

U
N

T R
E

C
O

M
M

E
N

D
S

 A
 P

LO
W

 P
U

LLE
Y

Q
U

IC
K

 P
LO

W
P

U
LLE

Y
#

106680
*S

TE
E

L C
A

B
LE

S
O

N
LY

Q
U

IC
K

 P
LO

W
P

U
LLE

Y
#

106745
*S

Y
N

TH
E

TIC
C

A
B

LE
 O

N
LY

P
U

S
H

 TU
B

E
 P

O
S

ITIO
N

S

*LIFT H
O

O
K

 
P

O
S

ITIO
N

E
D

 FO
R

 
E

XTR
A

 S
U

P
P

O
R

T

P
o

sitio
n 2

D
EFA

U
LT

*R
EC

O
M

M
EN

D
ED

*

P
o

sitio
n 3

*LA
ST R

ESO
R

T*

P
o

sitio
n 1

*A
LTER

N
ATE*

Page 4


